
Ce
nt

ra
l S

ta
te

s W
at

er
 En

vir
on

m
en

t A
sso

cia
tio

n
10

21
 A

lex
an

dr
a B

lvd
, C

ry
sta

l L
ak

e, 
IL

 60
01

4
AD

DR
ES

S S
ER

VI
CE

 R
EQ

UE
ST

ED

The Official Magazine of the Central States Water Environment Association, Inc.The Official Magazine of the Central States Water Environment Association, Inc.Th Offi i l M i f h C l S W E i A i i I

Summer 2018www.cswea.org • Illinois • Wisconsin • Minnesota

PLUS:
• Radebaugh Winner: A Simple and Energy

Efficient Approach to Cleaning Biogas

• My Water Legacy: The Streichers

• Biological Phosphorus Removal

at St. Charles WWTF

Carol Stream Water Reclamation 
Center, Carol Stream, IL

PLANT PROFILE: 

http://www.cswea.org
[...]
with the Tuesday evening festivities. In closing: So long, farewell, 
auf wiedersehen, adieu – GOODBYE.

The
s

W
disc

l

Water : Educate,  Advocate and Learn!

rn to Table of Contentswwwwwwwwwww cswea orggClick HERE to returlClickk HERE to returClick HERE to return to Table of Contents



22 CSWEA | Summer 2018 Click HERE to return to Table of Contents

Water : Educate,  Advocate and Learn!
CSWEA’s 91st Annual Meeting

RECAP

Platinum Sponsors

Gold Sponsors

Silver Sponsors

Bronze Sponsors

Service Project Sponsors

Social Sponsor                                               Meet & Greet Sponsor              5K Sponsor                           

Thank you Sponsors

PETERSON AND MATZ, INC.

Ruekert  Mielke

TECHNOLOGIES

®



Your Partner in 
InnovationIInnnovvaattiioonn
At CDM Smith, we thrive on 
helping you meet your challenges 
with solutions that maximize 
capital investments through  
the latest advances  
in technology.

cdmsmith.com
Wisconsin – Illinois – Minnesota

23Summer 2018 | CSWEAClick HERE to return to Table of Contents

Exhibitors
Exhibitor
ADS LLC
Airvac-A brand of Aqseptence Group
AllMax Software, Inc.
Applied Technologies, Inc.
Aqua-Aerobic Systems, Inc.
Baxter & Woodman, Inc.
Berryman Equipment Co.
Boerger, LLC
Cady Aquastore, Inc.

CE Soling & Associates
Centrica Business Solutions
Centrisys/CNP
CHEMTRADE
Clarke Energy
Clearas Water Recovery
Core and Main
Corrpro Companies
Covalen
DN Tanks, Inc.
Drydon Equipment
Energenecs
Energy Resources Center - UIC
Energy Systems Group
Environmental Dynamics International
Feel Good, Inc.
Flow-Technics, Inc.
Gasvoda & Associates Inc.
George E Booth
Grundfos 
HR Green, Inc.
IDEXX Laboratories, Inc.
Innovyze
Jim Jolly Sales
JWC Environmental
Kusters Water
LAI Ltd.
Lakeside Equipment Corporation
LMK Technologies
MicroGrid Energy
Mulcahy Shaw Water
Neo Performance Materials
OMI Industries
Peterson and Matz, Inc.
Pure Technologies U.S. Inc.
Raven Lining Systems
RHMG Engineers
RJN Group, Inc.
Ruekert & Mielke, Inc.
Shand & Jurs

Shelter Works
Sherwin Williams
Stanley Consultants
Stewart Spreading, Inc.
Strand Associates, Inc.
Suburban Laboratories
Symbiont
Swanson Flo
Thompson Pipe Group
TrojanUV
Trotter and Associates, Inc.
Unison Solutions, Inc.
USP Technologies
VEGA Americas, Inc.
Visu-Sewer of Illinois, LLC
Wonderware Midwest
WTR Solutions
Xylem - Sanitaire 
Xylem Water Solutions

Exhibitor

CSWEA’s 91st Annual Meeting
Drury Lane, Oakbrook Terrace, IL

May 14-16, 2018

http://www.cdmsmith.com


24 CSWEA | Summer 2018 Click HERE to return to Table of Contents

Award Winners
LABORATORY ANALYST 
EXCELLENCE AWARD

WILLIAM D. HATFIELD AWARD GEORGE W. BURKE, JR.  
FACILITY SAFETY AWARD

ARTHUR SIDNEY BEDELL AWARD

CSWEA SERVICE AWARD OPERATIONS AWARD OPERATIONS AWARD

COLLECTION SYSTEM AWARDS COLLECTION SYSTEM AWARDS COLLECTION SYSTEM AWARDS

Erik Hepp,  
NEW Water, Green Bay, WI

Thomas W. Sigmund,  
NEW Water, Green Bay, WI

City of Janesville,  
Wisconsin

Doug Henrichsen,  
Brown and Caldwell

Tracy Hodel,  
Minnesota Section Trustee 2016-18

Daniel Hughes,  
Carol Stream, IL

Craig Lawniczak,  
NEW Water, WI

Michael Holland,  
Kishwaukee Water Reclamation District, IL

Bill Wehrley,  
City of Wauwatosa, WI

Robert Walton, Western  
Lake Superior Sanitary District, MN

Water : Educate,  Advocate and Learn!
CSWEA’s 91st Annual Meeting

RECAP

CSWEA SERVICE AWARD

Sue Baert,  
CSWEA President 2017-18

WEF SERVICE AWARD

Doug Henrichsen,  
WEF Delegate, 2014-17



25Summer 2018 | CSWEAClick HERE to return to Table of Contents

INDUSTRIAL ENVIRONMENTAL 
ACHIEVEMENT AWARD

GUS H. RADEBAUGH AWARD YOUNG PROFESSIONAL  
OF THE YEAR AWARD

YOUNG PROFESSIONAL  
OF THE YEAR AWARD

YOUNG PROFESSIONAL  
OF THE YEAR AWARD

WATER STEWARDSHIP AWARD

SUSTAINABILTY & GREEN 
INFRASTRUCTURE AWARD

BILL BOYLE EDUCATOR 
 OF THE YEAR AWARD

ACADEMIC  
EXCELLENCE AWARDS

ACADEMIC  
EXCELLENCE AWARDS

ACADEMIC  
EXCELLENCE AWARDS

ACADEMIC  
EXCELLENCE AWARDS

Pilgrim’s Pride/Gold’n Pump,  
St. Cloud, MN

Sid Arora and Lindsey Busch Aaron Berry,  
Trotter & Associates, IL

Matt Seib,  
Madison MSD, WI

Jackie Strait, 
HR Green, MN

Mohammed Haque

Nick Menninga,  
Downers Grove Sanitary District

Dr. Patrick McNamara,  
Marquette University

Marissa Campobasso, Southern 
Illinois University - Carbondale

Jennifer DeBellis, University  
of Illinois at Urbana - Champaign

Brendan Ahern, 
Bradley University

Paul Roots,  
Northwestern University

CSWEA’s 91st Annual Meeting
Drury Lane, Oakbrook Terrace, IL

May 14-16, 2018



Water : Educate,  Advocate and Learn!
CSWEA’s 91st Annual Meeting

26 CSWEA | Summer 2018 Click HERE to return to Table of Contents

RECAP

Award Winners
ACADEMIC  

EXCELLENCE AWARDS
KELMAN SCHOLARSHIP AWARD

Xialong Wang,  
Illinois Institute of Technology

Laurel Chen and Reilly Olinger,
Brookfield High School

CONGRATULATIONS ALSO  
TO OUR AWARD WINNERS  

WHO COULD NOT JOIN US:

• CSWEA SERVICE AWARD 
Anna Munson, Students &  
YP Representative 2016-18

• OPERATIONS AWARD 
Scott Spranger, Alexandria  
Lake Area SD, MN

• RADEBAUGH AWARD 
Sean Snyder and Rudy Kilian

http://www.jdvequipment.com


Engineers  |  Scientists  |  Consultants  |  Constructors
St. Paul | Milwaukee | Offices Nationwide

advancing*wastewater

©2018 Brown and Caldwell.

27Summer 2018 | CSWEAClick HERE to return to Table of Contents

http://www.infosense.com
http://www.brownandcaldwell.com
http://www.smithandloveless.com
mailto:sales@infosense.com
mailto:answers@smithandloveless.com


Water : Educate,  Advocate and Learn!
CSWEA’s 91st Annual Meeting

(L-R) Peter Vanrolleghem, Aaron Berry, Influent Integrator Beth Vogt, Jon Butt, Jeremy Cramer, 
Glenn Tranowski, Mary Dressel.

(L-R) Mike Holland and Peter Vanrolleghem.

Water Treatment

Equipment:

• Potable Water
• Raw Water Clarification
• Swimming Pools
• Boiler & Cooling Systems
• Wastewater
• Waste De-Watering
• Waste Settling Aids
• Collection Systems

• Chemical Injection Pumps
• Control and Monitoring Systems
• Chlorination Control Systems
• Chemical Feed Equipment

Superior, WI
715-392-5121

St. Paul, MN
651-730-1115

Fond du Lac, WI
920-923-1850

Centralia, IL
618-545-3775

Havana, IL
309-543-2152

Peotone, IL
708-258-3797

www.hawkinsinc.com

28 CSWEA | Summer 2018 Click HERE to return to Table of Contents

RECAP

7S Society Inductees Golden Manhole  
Society Inductee

http://www.hawkinsinc.com


CSWEA’s 91st Annual Meeting
Drury Lane, Oakbrook Terrace, IL

May 14-16, 2018

a better filter, a better future.
The Modular Rotating Biological Contactor
By Advanced Aquacultural Technologies 

More efficient, more effective:

Learn more at: 
www.advancedaquaculturaltechnologies.com  1.574.457.5802.  

29Summer 2018 | CSWEAClick HERE to return to Table of Contents

Meet & Greet

http://www.advancedaquaculturaltechnologies.com


Water : Educate,  Advocate and Learn!
CSWEA’s 91st Annual Meeting

Golf Sponsors

30 CSWEA | Summer 2018 Click HERE to return to Table of Contents

RECAP

The CSWEA 5k-ers were up bright and early after a fun time at 
the Monday Night Social! Mother Nature had her fun the night 
before, too, and provided enough rain to swell the River over the 
last 0.7 miles of the 5k course! Rather than making the event a 
duathlon through the raging, flooded, Salt Creek, the course was 
shortened to a quick 2.5 mile run – with a LOT of puddles. While 
a few participants were unsure how their times would come in for 
a shorter distance, two outstanding participants really knew their 
pace! Glen Tranowski (Strand) finished seven seconds from his 
estimated time, while Jean Warp (Sam Warp, Coty of Marshfield) 
finished within one second of her estimated time! Congrats to 
Glen and Jean for outstanding performances and being able 
to predict their time so closely on a shortened course! It was 
another great event for the 5k crew, and we are already looking 
forward to next year in Wisconsin.

5K Run

Golf Outing

We had 39 registered golfers and it turned out to be a 
beautiful day for golf. The course was certainly soggy but a 
good time was had by all. We all played scramble golf and 

By Tim Tack

By Amanada Heller

PETERSON AND MATZ, INC.

prizes were awarded for two closest to the pins, long drive, 
low total score and highest score. A big thank you to all 
our sponsors.



WWW.ENERGENECS.COM  
800-343-6337

Process. 
Control.
Service.

wsbeng.com

Collaborative and trusting relationships, technical leadership,

and thoughtful solutions are WSB’s core values. Our staff takes

great pride and ownership in helping you build a community

that will stand the test of time. From water treatment and storage 

to wastewater treatment and collection, WSB is your trusted 

partner in building your community’s legacy.

Using tomorrow’s technology 
to improve your city today.

Offices Worldwide

Securing the supply. 
Water is a precious resource that should be treated well for future’s sake. To keep 

it flowing freely — and cleanly — through the central states, discover sustainable 

wastewater, stormwater and source water solutions at burnsmcd.com/CSWater18.

31Summer 2018 | CSWEAClick HERE to return to Table of Contents

http://www.energenecs.com
http://www.wsbeng.com
http://www.burnsmcd.com


Water : Educate,  Advocate and Learn!
CSWEA’s 91st Annual Meeting

Responsive partner.
Exceptional outcomes.

•  WASTEWATER

•  CIVIL/MUNICIPAL  

 ENGINEERING

•  AIR QUALITY 

 & PERMITTING

•  WATER RESOURCES 

 & STORMWATER

wenck.com
1 - 800 - 472 - 2232

32 CSWEA | Summer 2018 Click HERE to return to Table of Contents

By Amy Underwood

RECAP

The Yorkville-Bristol Sanitary District 
(YBSD) was pleased to host a tour for 
approximately 25 attendees of the 
CSWEA 91st Annual Meeting at their 
wastewater treatment plant in Yorkville, 
IL on May 14, 2018.

Plant Tour - The Yorkville-Bristol Sanitary District (YBSD)

The tour started in the YBSD Adminis-
tration Building with a brief presentation 
on the plant’s major unit processes. While 
touring the 3.62 MGD facility, attendees 
visited the plant’s mechanical bar screens, 
raw sewage pumps, 1-mm wedge wire 
drum screens, activated sludge plant, UV 
disinfection, gravity belt thickener, auto-
thermal thermophilic aerobic digestion 
(ATAD), and dewatering centrifuge.

The highlight of the tour was the 2017 
modifications to the activated sludge 
process. The YBSD activated sludge 
plant has two batteries of aeration tanks. 
Biological Phosphorus Removal (BPR) 
was implemented by converting the 
first aeration tank in each battery to an 
anaerobic tank by adding mechanical 
mixers. SUEZ’s ZeeLung Membrane 
Aerated Biofilm Reactor (MABR) 
technology was installed in the second 
tank of one battery. 

In addition to converting the plant to 
a BPR plant, the recent modifications to 
the plant will eventually enable the plant 
to increase the rated organic or biological 
oxygen demand (BOD) capacity by more 
than 45%. The MABR process employs an 

innovative gas transfer membrane to deliver 
oxygen to a biofilm that is attached to the 
membrane surface. Immersing ZeeLung 
membrane cassettes into mixed liquor 
increases the inventory of the biomass in 
a treatment system thereby intensifying the 
biological treatment process and enabling 
increased organic load to be treated within 
the existing biological reactors. The YBSD 
will complete a one-year Performance Test 
on the installed MABR. Upon successful 
completion of the Performance Test, the 
YBSD intends to install ZeeLung membrane 
cassettes in the second aeration tank 
battery in order to rerate the organic 
capacity of the plant.

In addition to seeing the membrane 
cassette installation, the attendees toured 
the new MABR Building which houses  
the ZeeLung process air blowers and 
control panel.

After touring the facility, the attendees 
reconvened in the Administration Building 
for a presentation given by Jeff Peeters of 
SUEZ on the MABR technology. Attendees 
were very interested in the new process, 
spending approximately 45 minutes 
discussing the process with Mr. Peeters.

http://www.wenck.com


CSWEA’s 91st Annual Meeting
Drury Lane, Oakbrook Terrace, IL

May 14-16, 2018

Micro Bubble Diffusion  
for Aeration Treatment

• Odor and Sludge Reduction
• Easy Installation
• Cost Effective
• Bacteria Enhancement
• Proven Dependability

WTR Solutions

We inject  
air bubbles  
into water

www.wtrsolutions.com

Micro Bubble Diffusion 
Introduced into 10-Gallon Tank

Elapsed Time: 10 Seconds

33Summer 2018 | CSWEAClick HERE to return to Table of Contents

Stormwater Tour

The City of Joliet is currently constructing 
Phase 3 of 5 of the City’s Long Term 
Control Plan (LTCP) to reduce the 
occurrence of CSO discharges from 
any specific outfall to twenty or less 
during a five-year period. In 2016, the 
City completed Phase 2 of the LTCP, a 
$21.4 million dollar project to construct 
two 24-inch dry weather siphons and 
a 60-inch wet weather pipe in a 9-foot 
3-inch diameter 835-ft long tunnel 
under the Des Plaines River to convey 
combined sewage from the west side of 
the river to the soon to be completed Wet 
Weather Treatment Facility (WWTF) on the 
east side of the river. In 2017, the City 
began construction of their $34 million 
dollar WWTF that will store and treat 
combined sewage from the west and 
east side basins. The facility will have 
4 million gallons of first flush storage and 
a treatment capacity of 90 MGD when 
completed in 2019.

The CSWEA annual meeting 
included a tour with the City during the 
construction of the WWTF. On Monday, 
May 14, approximately 15 people were 
able to participate in a tour of the facility 
while it was under construction. Allison 

By Timothy Juskiewicz

Swisher, Interim Director of Public 
Utilities for the City of Joliet, 
welcomed the tour attendees 
with a presentation giving an 
overview of the City’s LTCP, 
including the WWTF and 
the recent tunnel project. 
Representatives from the 
City’s lead consultant 
on the project, Strand 
Associates Inc., assisted 
Allison in the presentation 
to provide an overview of 
the capabilities and individual 
treatment processes that make 
up the new WWTF.

After the presentation, and 
donned with proper personal protective 
equipment, the attendees were given 
a guided tour to see the WWTF at its 
current stage in the construction process. 
Many of the structures were already built 
but not yet online, which provided a 
fantastic perspective of seeing the scale 
and magnitude of the WWTF. Attendees 
even had the unique opportunity to walk 
through a 72-inch diameter pipe into 
the first flush storage tanks and see the 
project from the inside out. After the 

tour, the attendees stopped at a local 
restaurant to enjoy drinks and appetizers 
and discuss the tour before returning to 
the conference.

Thanks to the City, and their contractor, 
Williams Brothers Construction Inc., for 
offering this great opportunity to the 
members of Central States.

f Public 
et, 
ees 
an
P, 

dual
make 

and 
nal protective
were given 

http://www.wtrsolutions.com


Water : Educate,  Advocate and Learn!
CSWEA’s 91st Annual Meeting

34 CSWEA | Summer 2018 Click HERE to return to Table of Contents

RECAP

The new Young Professionals are looking younger and younger 
every year - but this year took an impressive jump. Central 
States Water Environment Association volunteers were joined by 
elementary school students from Chicago’s Skinner North Classical 
School for the CSWEA Annual Conference Service Project, sharing 
shovels, wheel barrows, and learning about raingardens.

CSWEA Annual Conference Service Project

diverting the initial rainfall of each storm away from the city 
stormwater system and into the soil. 

 Volunteers also taught Skinner students about stormwater 
design, green infrastructure, and infiltration measurement. Skinner 
students – and several experienced water professionals – learned 
to use and interpret measurements from a double disk infiltrometer. 
According to calculations by Skinner students (and checked by 